cy\%\(cf%

P AR T S L I S T

CMZ2 71 O3




5314
5314

5314

5314
5314

09310

59314
0314

5314

5314

0314

52314

9310

5314

2314

5314

5314

5314

5314

5315

CM2103

H X
CONTENS

000A =2 737 ENGINE EQUIPMENT eeeereeeettetttttttecaannnnns 1

010A =y>yraryviha—Lr3Ixsr

ENGINE CONTOROL EQUI PMENT: ceecereeeeeueeemaeeiaeinn. 2
020A TrYurIx7 (ENHAER

ELECTRIC EQUIPMENT (DOMESTIC specs) == reee 3~4
0201 @E/%% DIAGRAM: +cceeceetertettstcstsssssssassassssssssssssssossssssnssnss 5
020B FTvYur %7 (CEf#R)

ELECTRIC EQUIPMENT (CE specs) seereeeeeeececneee. 6~7
035A X VavXLrrIXT

FUEL TANK EQUTI PMEN Treteereeeereeeeuioeeumanineeioneeiieean, ]
040A ~75—234%7 MUFFLER EQUIPMENT :eeecceeeerueeccnieeans. 9
100A 7VL—i7 347 (ENHED

FRAME EQUIPMENT (DOMESTIC Specs) soeeeeeeseeeeseee 10
100B 7lL—AZ3I%7 (CEMHER

FRAME EQUIPMENT (CE SpPECS) vrrererreseeeeareaeeaecaeanns 11
120A 01 A= 3I%7 (V1)

COVER EQUIPMENT (PART—l) ..................................... 12
120A 02 W=7 (V)2)

COVER EQUIPMENT (PART*Z) ............................... 13~14
200A IviarZ3i%7 TRANSMISSION EQUIPMENT:  cceeeecees- 15
205B HST/M#v23I%7 HST LINE EQUIPMENT ceeeeceeeeceees. 16
210A 72734757 DIFFERENTIAL GEAR EQUIPMENT:--+c--- 17
220A Uy 273I%7 FRONT TIRE EQUIPMENT: ctceeeeeceeeccens. 18
230A @2V 2Z3I%7 REAR TIRE EQUIPMENT ceeeeeeeeeeeeeceens. 19
240A 01 Fularsyvayrsixs (V/1)

POWER LINE EQUIPMENT (PART—1) teeeeeereeceeceecenn. 20
240A 02 RularsyiyrIxs (V/2)

POWER LINE EQUIPMENT (PART—2) cceeseceeeccees 21~22
240A 03 FKularFvayrsIxs (V/3)

POWER LINE EQUIPMENT (PART—3) ceeererreceeeeccens. 23

250A WUV FRyZ7I%7 CUTTER DRIVE EQUIPMENT::--: 24~26

Hk-1 11/06/06



H X
CONTENS

5314 300A ATT7YUL773I%7 STEERING EQUIPMENT: ceeeeeeeeeeeeenes 27
5310 305A A77YsZuyR/I%7 STEERING ROD EQUIPMENT:---- 28

5314 310A HSTX¥W73I%7 HST PEDAL EQUIPMENT ceeeeececeececes 29
5310 316A HST==2—FJ7/NASSY HST NEUTRAL ASSYrrrerrrerreeeeees 30
5310 320A 7INIITVLN=TTIZT

SUB GEAR SHIFT EQUIPMENT "ccceeeteeteeeeteccecasinanns 31
5314 330A 71L—F%73I%7 BRAKE EQUIPMENT  ececececececececacecnceian. 32

5310 340A 77wvvy2/Z73I%7 DIFFRENTIAL LOCK EQUIPMENT::--- 33

5310 350A :‘/b_]\yig'il SEAT EQUIPMENT ................................. 34
5314 400A 01 HUNVIIZI%ZT (V/1)
CUTTER LINK EQUIPMENT (PART 1) +reeereeeeeeeeecncs 35

5314 400A 02 HUNVZIIZT (V7 2) (ENIER
CUTTER LINK EQUIPMENT (PART—2) (DOMESTIC specs) +36~37
5314 400B 02 HUNVI7I%7 (V7 2) (CEHR)

CUTTER LINK EQUIPMENT (PART—2) (CE specs) sreeserensees 38~39
5314 410A HIAINR—=IIHXT

COVER EQUT PMEN Tetcerreeeanseemuueemueiiiueeiieeiiinen. 40~41
5310 420A jjU/\ﬁi&% CUTTER EQUIPMENT ............................. 4 92
5310 430A HUNTL—%273I%5 CUTTER BRAKE EQUIPMENT::ccc---- 43
5314 500A ~—77347 (ENHAD

MARK EQUIPMENT (DOMESTIC specs) soereeeeeee 44~45
5314 500B ~—27273%75 (CEH#)

MARK EQUIPMENT (CE SpecCs) treeeeeeeeeeenaceiaeens 4 6~47
5314 520A 7Y7vrr3%7  (ENHER

ACCESSORIS EQUIPMENT (DOMESTIC specs) *+:-- 48
5314 520B 7YZvrr3I4%47 (CEM#R

ACCESSORIS EQUIPMENT (CE specs) srerereeeeneeeens 49

CM2103 H¥k-2 11/06/06



5314 000A =r»Y»73I%7 ENGINE EQUIPMENT

R MRES BB & 4 FR Eg| = <t W A 5 #% " =
NO. PART NO. PART NAME| Q'ty | DESCRIPTION| FROM ~ UP TO SERIAL NO. REMARKS
1 [ 5314 0001 000 [TVY'Y ENGINE 1 |FH641V-CG61 |NO.9240051 ~ BRIV VRS R
1 [ 5310 0051 000 (1YY ENGINE 1 |FH641V-BG60 |~NO.9240050 BRIV VRS R
2 |5310 0005 000 |TY'v7°=Y |PULLEY 1
3 | 5310 0006 000 |%— KEY 1 IV VIR
4 | 5310 0007 000 |7yo¥ WASHER 1
5 | 5305 0009 000 [1=771%%" |BOLT 1 [8T
6 | 53140011 000 |A=2 BASE 1
7 | K814 0108 035 [Fik' I+ BOLT 4 |M8 x 35(8T)
8 | F301 0108 000 |FFyh NUT 5 |m8
9 | K710 0110 025 |[Fik'Juk BOLT 4 [M10x25(7T)
10. | 5314 0017 000 |[& 34Uk JOINT 1
11 | 5305 0037 000 |T)L#& ADAPTER 1
12 | 5314 0018 000 |H—2 HOSE 1
13 | 5310 0056 000 (47" PIPE 1
14 | 5310 0057 000 |h5— COLLAR 1
15 3513 3131 000 [7°7AFyHn VF[BAND 1
16 [ 5314 0021 000 |R{yF SWITCH 1
17 | 0050 1100 180 [K—ZAN" U} BAND 1
18 | 5305 0041 000 |FLY DRAIN 1
19 | K110 0108 016 |Fik Lk BOLT 2 [M8x16(4T)
20 | 0833 0001 000 |—=ILTyo¥ WASHER 1 |M10
21 | K712 0110 012 |F& Wb BOLT 1 |[M10x 12(7T)
22 | 5314 0023 000 |7°'L—b PLATE 1
CM2103 —1— 09/07/08




5314 010A =yyrarvbiw—nLr73I%7 ENGINE CONTOROL

EQUI PMENT

RH| #HRBES G TEEZE Bl % <t B A 5 % s &
NO.| PART NO. PART NAME | Q'ty |DESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
2 | 35331165 000 |5"y7° GRIP 1
3 | 5313 0103 000 |71\ % SPRING 2
4 | 0350 0151 226 [PW WASHER 1 [H2x26%23
5 |A301 0112 001 [Fyhk NUT 1 [M12
6 |A301 0112 003 [Fyk NUT 1 [M12(3%8)
7 | 5310 0102 000 |74 ¥— WIRE 1 THul
8 | 0562 0106 016 |E574vEY PIN 1 |p6x16
9 | 03500130613 |PW WASHER 1 |[6x13x1.0
10 | 0520 0120 012 |7ty PIN SPLIT 1 [2.0%x12
11| 5310.0105 000 |74 ¥— WIRE 1 Fa-9
12 | 3513 3131.000 |7°7AFyon UM BAND 1
13 | 5310 0107 000 |{vab—4% INSULATOR 1
14 | 5310 2437 000 | A5 454 BAND 4
S01 | 5310 9915 000 [7°L—kEyk PLATE set 1
CM2103 —2— 09/07/21




5314 020A Frvv (ENHED
ELECTRIC (DOMESTIC

specs)

Ril| WM&RES EBEm B R B\x| <t W A5 #% B &
NO. PART NO. PART NAME | Q'ty IDESCRIPTION|] FROM ~ UP TO SERIAL NO. | REMARKS
1 [ 5314 0202 001 |n—-%2 HARNESS 1

1-1 ] 0980 1001 502 |E1—2R" FUSE 1 [15A

1-2 | 0980 1002 002 |[E1—2A FUSE 2 |20A

2 | 3522 0238 100 [4y744b TAPTIGHT 2

3 | 3712 0315 000 |4')y7° CLIP 9

4 | 5310 0204 000 | A{9F SWITCH 1

5 | F300 0106 000 |F+yk NUT 2 |Mé

6 | 3718 0425 000 | A=Y X1y FAssy SWICTH 1

6-1 | 3718 0425 100 [$—Assy KEY 1

7 | 3714 0493 000 [597° LAMP 1

7-1 | 0980 8120 348 (V)L BULB 1 [12v3.4w

8 15310 0211 000 |51 FAssy LAMP 2

8-1 | 0980 8122 304 [ IL7° BULB 2 |12v23wW

9 |H242 0106 014|F+A"+LAB SCREW 4 |M6x14

10 | 5310 0208 000 | 21yF SWITCH 2

11 | F204 0105 016 |t ARA BOLT 4 |M5x16

12 | 5310 0209 000 |7°L—F PLATE 2

13 | 3705 3901 000 | 'yT!)- BATTERY 1 |40B19R

14 | 3407 0506 000 | ATvy7 1 4k¥3m PLATE 1

15 | 3705 9903 000 [/N'yTY=M)YFK LMy BOLT set 2 [p6x170

18 | 0980 7150 304 | 7523} CODE 1 [15-L300

19 | 0980 7151 903 |7°5A3—-}F CODE 1 [15-L1900

20 | 3643 0217 000 |v4+ A3} CODE 1
CM2103 —3— 2012/February




5314 020A FrvVv (ENHED
ELECTRIC (DOMESTIC

specs)

R B&EES EBEn A FR BEx| & <F W A 5 #% H &
NO.| PART NO. PART NAME | Q'ty |DESCRIPTION| FROM ~ UP TO SERIAL NO.| REMARKS
21 | 3415 0055 000 |')—F'tY CODE 1
22 | 5306 3541 000 |21yF SWITCH 1
23 [ H242 0103 020]|+A"+AZB SCREW 2 |M3x20
24 | F300 0103 001 |F+yk NUT 2 |M3
25 | 5310 0221 001 |YL- RELAY 1 A4-h - Z1k
26 |[H242 0106 016]|+A£LAB SCREW 2 |M6x16
27 | 3673 0623 000|21yF SWICTH 1
28 | 5229 0525 000 |7° 749k BRACKET 1
29 | 5310 0226 000 |A1yF SWICTH 1
30 [H242 0104 020]|FA’+LAB SCREW 2 |M4x20
31 | F300 0104 001 |F+yh NUT 2 |M4
32 | 5310 0229 001 |YL- RELAY 1 MES
33 | 5313 0205 000 |774—4— METER 1
34 | 3513 3131 000 |7°FAFyon U BAND 5
35 | 5310 0231 000 | n—%2 HARNESS 1
36| 4201 0302 000 |-V A1y F SWICTH 1
37 | 5314 0205 000 |-y HORN 1
38 | K700 0106 016 |F#'JLk BOLT 2 |M6Xx16(7T)
39 | 3673 0622 000 |n—%2 HARNESS 1
40 | 5314 0207 000|7' 5%k BRACKET 1
41 | 5314 0208 000|754k BRACKET 1
42 | K110 0108 016 [F'JLb BOLT 4 [M8x16(4T)
43 [ A360 0100 602]|SW S-WASHER 1 |6
CM2103 —4— 2013/June




DIAGRAM

R

7

o

5314 0201 P

\\\\\\\\\\\\\\ _
|
o Lall - A -
£RLNYEIPd~Ed “EIONTFY | ok
| )
At TE 62ONHY
7 £6 4L HHREIX
| 3 I\ (L)
SCONHY ot 4 '
- = R 7 a9 o
LZONHY
s e oT0 i ()
| EE] a9 S TE Lapy
! v o8 g ° B o—+0O Y _REnAK
= vt 5 T | 2 N SR
|
°PLRG OY b ARYLE RHSAVOL KSAVEIME -
as—BN A= {8 "
¥R d-1 O 7 NSRS 4l —&§—32IX
8 o—g —g 53] ==
(B O—8 —¥ . 1
. EEONFHY ] ®
am:g M-8 - P~ — 8 |
ShNEO3 ® M ON R
m B al & Ell % (L)
= o ZEONTY
Y O B 52 Alad —Af
= | €0
NOZH\“ | ’ EH b 82
o yme: EH
EIONFY S\ poz o / T ¢ (Ep]
My
29 ” 20z | {4 W
9 a TIAS8 0 My } 4S8 0
° AT et Mz
T 7
T |
YONRY || , =~
m @ Agst 83 | ®
L opeiekge (3 _ = - . \ e
5 . ¥
2 & | ¥ zar
e 90 & ot 52 STONFH
a o L2 0 o—° abd—Ah
o ma ma! me ._. Lv
' a 20 1\ El —%%)
— O | o—! = ] 2Ol . / : T v
s
| vaL @) M ame >M e \ = M_y
— m <oN\v[N_ EEERY ™ T
; 7 : Ok . OVONHY
§—4—EY He me v ) LAY
! ! i - oo | @ £RLGEIK
I NW\ | @ e il AN e @) LEECETY =
£ )T 7 _ O O z 29 m — 7% OLONFRY
f 'y v o) £6bY
| | o8 B T OO | #veR x—ac
Abrangasy ! — ® e Ea— TR L
Caric—ecs 7 5 ﬂu CERs ,
I | !
(velL) ! ! |JmA € 18
§—ATEA o o T L o1 [Oanlan®) 18 JONFY
st a o710 o LY —%
| | I8S8 0 ) : o+0 440
[} ~ vl 1 ’ az ‘| (aNo3 1s ol|llval 8| 3 F 20
7 | Wm 7 wss 0~ e -
I T !
, 7858 0 ] = — @
WpEL—ik 7 w0z \ | m SONFHE
\\\\ _ ZXMEZ—AZL
” Jredan
S o
Geroyre 7 9CONFY —E W =
pryav= ] §
I
I
oN CCONFRH
7 5 LEONFY e w_wmm Lapy
(LTAVS "LAZL) esi o0 | # —
seca—st | — d /1 3 ;
| N el EQ

09/07/08

CM2103



5314 020B Ty vYwr3Ix27 (CEHED

ELECTRIC EQUIPMENT (CE

specs)

Ril| WM&RES EBEm B R B\x| <t W A5 #% B &
NO. PART NO. PART NAME | Q'ty IDESCRIPTION|] FROM ~ UP TO SERIAL NO. | REMARKS
1 [ 5314 0202 001 |n—-%2 HARNESS 1

1-1 ] 0980 1001 502 |E1—2R" FUSE 1 [15A

1-2 | 0980 1002 002 |[E1—2A FUSE 2 |20A

2 | 3522 0238 100 [4y744b TAPTIGHT 2

3 | 3712 0315 000 |4')y7° CLIP 9

4 | 5310 0204 000 | A{9F SWITCH 1

5 | F300 0106 000 |F+yk NUT 2 |Mé

6 | 3718 0425 000 | A=Y X1y FAssy SWICTH 1

6-1 | 3718 0425 100 [$—Assy KEY 1

7 | 3714 0493 000 [597° LAMP 1

7-1 | 0980 8120 348 (V)L BULB 1 [12v3.4w

8 15310 0211 000 |51 FAssy LAMP 2

8-1 | 0980 8122 304 [ IL7° BULB 2 |12v23wW

9 |H242 0106 014|F+A"+LAB SCREW 4 |M6x14

10 | 5310 0208 000 | 21yF SWITCH 2

11 | F204 0105 016 |t ARA BOLT 4 |M5x16

12 | 5310 0209 000 |7°L—F PLATE 2

13 | 3705 3901 000 | 'yT!)- BATTERY 1 |40B19R

14 | 3407 0506 000 | ATvy7 1 4k¥3m PLATE 1

15 | 3705 9903 000 [/N'yTY=M)YFK LMy BOLT set 2 [p6x170

18 | 0980 7150 304 | 7523} CODE 1 [15-L300

19 | 0980 7151 903 |7°5A3—-}F CODE 1 [15-L1900

20 | 3643 0217 000 |v4+ A3} CODE 1
CM2103 —6— 2012/February




5314 020B FvYv (CEHEH

ELECTRIC (CE

specs)

Ril| WM&RES EBEm B R B\x| <t W A5 #% B &
NO. PART NO. PART NAME | Q'ty [DESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
21 | 3415 0055 000 |Y)—k'+Y CODE 1
22 | 5306 3541 000 | A1yF SWITCH 1
23 |H242 0103 020 |+~ tLAB SCREW 2 |M3x20
24 | F300 0103 001 |FFyk NUT 2 |M3
25 | 5310 0221 001 |YJL— RELAY 1
26 |H242 0106 016 |}~ tLAB SCREW 2 [M6x16
27 | 3673 0623 000 |A1vF SWICTH 1
28 | 5229 0525 000 |7 7%b BRACKET 1
29 | 5310 0226 000 [A{vF SWICTH 1
30 |H242 0104 020 |+~ tAAB SCREW 2 |M4x20
31 | F300 0104 001 |F¥vk NUT 2 |M4
32 | 5310 0229 001 |YJL— RELAY 1
33 | 5313 0205 000 |77 /—45— METER 1
34 |3513 3131 000 |7°FAFyon U BAND 5
35 | 4201 0302 000 |H—YA{vF SWICTH 1
36 | 5314 0205 000 |- HORN 1
37 | K700 0106 016 |Fik' )Lk BOLT 2 |M6x16(7T)
38 | 3673 0622 000 |\—42Z HARNESS 1
39 | 5314 0207 000 |7°F%yb BRACKET 1
40 | 5314 0208 000 |7°F%yb BRACKET 1
41 | K110 0108 016 |Fi' )Lk BOLT 4 |M8 X 16(4T)
42 | A360 0100 602 |SW S-WASHER 1 |6
CM2103 —7— 2012/February




5310 035A xVVUawuX.7r73%5 FUEL TANK

EQUI PMENT

S03
RH| #HRES IEREZ Es| & <t W A 5 B g &
NO. PART NO. PART NAME | Q'ty [DESCRIPTION| FROM ~ UP TO SERIAL NO. [ REMARKS
1 | 5310 0311 000 |44 TANK 1
2 [K710 0108 020 [F& Lk BOLT 4 [M8x2007T)
3 [K110 0108 016 [F&FILE BOLT 1 |M8x 16(4T)
4 | 0833 0000 800 |[¥-ILT7y % SEAL WASHER 1 |Sw-8
5 | 5310 0341 000 |¥+¥vy7° CAP 1
6 |5310 0343 000 |[74)L%— FILTER 1
8 [ 0050 1100 160 [F=AN UK BAND 2 |16
10 | 0050 3107 806 [F=A%Yy7 CLAMP HOSE 3 |7
11| 0050 2108 083 |77 CLAMP 1
12 | 5310 0355 000 [{v1L—4 INSULATOR 1
S01 | 5310 9913 000 |f—Rtvhk HOSE SET 1
S02 | 5310 9909 000 |47tk PIPE SET 1
S03 | 5310 9910 000 |47ty PIPE SET 1
CM2103 —8— 09/07/08




5314 040A ~77—

MUFFLER

7
Ri| #HRES GIETEEZE Ex%| & <t W A5 " &=
NO.| PART NO. PART NAME | Q'ty |[DESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
1 | 5310 0452 000 |¥75- MUFFLER 1 IV Uit
2 | 53100461 000 |1%Y"—AFN47 EXPIPE 1
3 [ 5314 0471 000 [Hn'— COVER 1
4 | K110 0108 016 |F#'JLk BOLT 1 [M8x16(4T)
5 | K710 0108 020 |F'JLF BOLT 2 [M8x20(7T)
6 | 5309 0403 000 [/ U+ BAND 1 Iy U
7 | 5309 0453 000 |A=HFLR4E ARRESTER 1 IV U E
8 | A360 0100 802 |SW WASHER 4 |M8F
9 | A301 0508 001 [+vF NUT 4 |M8
10 | H242 0104 016 [¥A £ AZB SCREW 1 [M4ax16
11| F300 0104 001 [F+vk NUT 1 |M4

CM2103

2009/July




5314

100A Z7L—2u273I%7 (ENHED

FRAME EQUIPMENT (DOMESTIC

specs)

Ri| #HRES GIEEEZE Ex| & <t W A 5 " =
NO.| PART NO. PART NAME | Q'ty [DESCRIPTION| FRoM ~ UP T0 SERIAL NO. | REMARKS
2 | 5314 1081 000 |7L—1A FRAME 1
3 [K710 0108 020 [F& Lk BOLT 2 |M8x20(7T)
4 5310 1131 000 [7'L—b PLATE 1
5 | K110 0108 016 |Fi'JLF BOLT 4 [M8x16(4T)
6 | 3712 4321 000 [V v%aT REFLECTOR 2
7 | 5314 1093 000 [35— MIRROR 1
8 | F300 0105 001 [F%yk NUT 3 |M5
9 | 5314 1095 000 |7°L—F PLATE 1
CM2103 —10— 09/07/08




5314

100B Z71L—2273I%7 (CEfER

FRAME EQUIPMENT (CE

specs)

B HRES EBamA Bg & < W H B g &
NO.| PART NO. PART NAME | Q'ty [DESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
2 |[5314 1081 000 [7L—14 FRAME 1
3 | K710 0108 020 |F# L} BOLT 2 [M8x2007T)
4 | 5310 1131 000 |7°L—Fb PLATE 1
5 [K110 0108 016 [F&ILF BOLT 2 |M8x16(4T)

CM2103 —11— 09/07/08



5314

120A 01

TIN=0 IFT

(/1)

COVER EQUIPMENT (PART—1)

Ri| #HRES G EEZE B = <t B A 5 % s &
NO.| PART NO. PART NAME | Q'ty [DESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
1 | 5310 1261 000 | V&b COVER 1
2 | 5314 1204 000 |\ %) PANEL 1
6 | MA90 5743 010|/7° BOLT 2
11 | K700 0106 014 |Fik' L b BOLT 2 |M6x14(7T) B R IEE
19 | 5314 1225 000 |ATY7" STEP 1
20 | 5310 1234 000 [\ BAMPER 1
21 | K710 0110 025 [Ff'JLE BOLT 6 [M10x25(7T)
22 | 5314 1241 000 [hn'= COVER 1
23 | 5310 1243 000 [/7"# b BOLT 1
24 | 5310 1295 000 |vauh% F-EXTINGUISHER | 1 [fank ey
25 | 5314 1246 000 |7073yk MAT 1
34 | F301 0110.000 [FFyb NUT 4 |M10
39 | K110 0908 016 [Fk'JLF BOLT 8 [M8x16
43 | 0350 0140 818 [PW WASHER 2 [8x18x16
44 | 3661 1457 100 |9Yy7° CLIP 18
CM2103 —12— 09/07/08




5314

120A 02 WH—2U3%7

(V7 2)

COVER EQUIPMENT (PART—2)

910

9
/ /;18

Ri| #HRES G EEZE B = <t B A 5 % s &
NO.| PART NO. PART NAME | Q'ty |DESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
3 [ K110 0108 016 |Fik'JLk BOLT 2 [M8x16(4T)

4 | 5310 1263 000 [Hn'— COVER 1

5 | 5310 1265 000 |hin'— COVER 1

6 [MA90 5743 010(/7° BOLT 3 |Ee

7 | 5310 1235 000 |7vy¥% WASHER 3

8 | 53101217 000 |7'34yb BRACKET 2

9 | K700 0106 010 |F&" Lk BOLT 10 |M6 x 10(7T)

10 | 5310 1218 000 |7°L=F PLATE 2

12 | K700 0106 016 |Fik Lk BOLT 3 [M6x16(7T)

13 | 5310 1221 000 |7zv% = COVER 1

14 | 5310 1223 000 7104 — COVER 1

15 | 0040 1151.700 |%'AAyk GROMMET 2 [C-30-NG-79-J

16 | K710 0108 020 |Fik'JLk BOLT 14 [M8 x 20(7T)

17 | 5310 1224 000 |27"Yv4" SPRING 2

18 | 5310 1224 100 |7'534yb BRACKET 2

26 | 5314 1251 000 |H'4F GUIDE 1

27 | 5310 1271 000 [#°4F GUIDE 1

29 | F301 0108 000 [FFyk NUT 4 |M8

30 | 5314 1281 000 [7°54 vk BRACKET 1

31 | 5310 1282 000 [7°54 vk BRACKET 1

32 | 5310 1284 000 |[7°L—F PLATE 1

33 | 5310 1285 000 [¥—F RUBBER 1

35 | 5314 1292 000 |hn'— COVER 1

36 | 5314 1295 000 |[7°L—F PLATE 1

37 | 5305 0324 000 |3°A TRIM 1

CM2103 —13— 09/07/08




5314

120A 02 WH—2U3%7

(V7 2)

COVER EQUIPMENT (PART—2)

910

v

R

HaEs

LR B = <t B A 5 % s &
NO.| PART NO. PART NAME | Q'ty [DESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
38 | 5310 1298 000 |{1V¥1L—4% INSULATOR 1
40 | 5310 1288 000 |/7°K Lk BOLT 4
41 | 0523 0108 000 |R+97°E"Y PIN 4 [eEUss
42 | 0350 0140 618 |PW WASHER 4 |6x18x16
S01 | 5310 9916 000 |4y 7 9k GRIP set 2
CM2103 —14— 09/07/08



5314 200A

Ivvary/7I¥%7 TRANSMISSION EQUIPMENT

Ri| #HRES EIETEZE Ex%| & <t W A5 s &
NO. PART NO. PART NAME | Q'ty [DESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
1 | 7207 000B 000 |3y3VASSY EQUIPMENT 1 |HT052B A XREF R
2 | A050 0112 020 | )L b BOLT 4 [M12x20(7T)
3 [ A360 0101 202 |SW WASHER 4 |12
4 | 5306 2004 000 [7°L-F PLATE 1
5 | K710 0108 020 |F JLF BOLT 2 |M8x20(7T)
6 | K814 0108 050 |Fik JLk BOLT 1 |M8 x 50(8T)
7 | F301 0108 000 |F+k NUT 3 |M8
8 | A114 0110 100 |# bk BOLT 1 [M10x 100 x 26
9 | F301 0110 000 [FFvk NUT 1 [M10
10 | 0350 0141 022 [PW WASHER 1 [10x22x16
11| 5306 2005 000 [# R BOSS 1
12 ] 0572 0005 028 [%— KEY 1 [5x28
13 | 7308 1113 000 |9—")v% 77y FAN 1
14 | 5304 2005 000 [v)L 4 WASHER 1
15 | 5304 2007 000 [7°-Y) PULLEY 1
16 | 5304 2008 000 |7°'L—F PLATE 1
17 | K700 0106 014 [Fi& )Lk BOLT 6 [M6x14(7T)
18 | 3205 2004 000 [27)v% SPRING 1 [#50
19 | K700 0106 020 [Fi" )L+ BOLT 1 |M6 x 20(7T)
20 | 5310 2003 000 |hF— COLLAR 1
CM2103 —15— 09/07/08




5310 205B HST M Ah»7I#%7 HST LINE EQUIPMENT

N

@.——-"’"’ 6
R BRES BB R & FR RS B =
NO. PART NO. PART NAME | Q'ty | DESCRIPTION| R/P| From ~ uP 10 SERIAL NO. | REMARKS
1 | 5310 2051 001 |A4N590974 BRACKET 1 ~N0.9240440
1 | 5310 2051 002 |A4L590974 BRACKET 1 D |N0.9240441~
2 | 53102053 000 |44 TANK 1
3 | 53102053 100 |ILAYFASSY FILTER 1
4 | 53102053 200 |27YY" SPRING 1
5 | 3667 6016 000 |A4lLA‘ LT =Y GAUGE 1
6 | K110 0108 016 |Fik Lk BOLT 19 |M8 X 16(4T) ~N0.9240440
6 | K110 0108 016 |Fik Lk BOLT 16 |M8 X% 16(4T) D |N0.9240441~
8 | 53102091 000 [hn'— COVER 1
9 | 53102054 000 |¥+y7° CAP 1
10| 53102057 000 [7%7°% ADAPTER 1
11 | 5310 2058 000 [747°% ADAPTER 1
12 | 5310 2063 000 [H—2 HOSE 1
13 | 53102064 000 [H—2 HOSE 1
14 | 3308 2114 000 |N'UK BAND 4
15| 53102093 000 [Hn'— COVER 1
16 | K710 0108 020 [Fik b BOLT 4 |M8 % 20(7T)
17| 3513 3131 000 [7°5AFvon'ub BAND 4 |B&
18 | 7306 1009 000 [7°5%° PLUG 1 ~N0.9240440
18 | K710 0110 020 [F&'ILb BOLT 1 [M10x20(7T) | D |NO.9240441~
19 | 0833 0001 200 [¥=I79i+v SEAL WASHER | 1 |Sw-12 ~N0.9240440
19 | 0833 0001 000 [¥—I79i+v SEAL WASHER | 1 |SW-10 D |N0.9240441~
20 | 53102079 000 |hin'— COVER 1
21 | 03500140 822 |PW WASHER 1 [8x22x16
22 | 53102083 000 |7°L—F PLATE 1
CM2103 —16— 09/07/08




5314 210A 7773I%7 DIFFERENTIAL GEAR EQUIPMENT

Re| #HRES GIETEZE Ex| & <t W A5 % " &=
NO.| PART NO. PART NAME | Q'ty IDESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
1 [53102135 000 |7°L—F PLATE 1
2 | 5310 2137 000 [1° 114 RUBBER 1
3 | 53102139 000 [7°L—F PLATE 1
4 | A110 0508 020 [&" )L+ BOLT 5 |M8x 20(SUS)
5 | F301 0108 000 [FFyk NUT 3 |M8
6 | A650 0100 600 [9')—Z2=97°)L NIPLLE GREASE| 1 [A-M6
7 | 5310 2141 000 [E™Y PIN 1
8 | A360 0101 402 [SW WASHER 1 |14
9 | A300 0114 001 [+ NUT 1 [M14
10 | 7403 000C 000 [3y3VASSY EQUIPMENT 1 [HDO21C NO.9240102~ SET
10 | 7403 000B 000 [3y3VASSY EQUIPMENT 1 [HD021B ~N0.9240101 SE1
1) P23 NO.51 5314 2425 000 &2 MASHUZ CTHIIBE GO HHENH 0 97,
CM2103 —17— 09/07/08




5314 220A BYU»Z73I%7 FRONT TIRE EQUIPMENT

2
/

-5 g
. / 2-4 3
Coy/

R B&ES iR ] &5 B <t W A 5 ® =
NO. PART NO. PART NAME | Q'ty DESCRIPTION FROM ~ UP TO SERIAL NO. | REMARKS
1 | 5314 2201 000 [41¥AssyR TIRE 1 DW= IEA
1-1 | 5313 2202 000 [) LAssy RIM ASSY 1
1-2 | 5314 2204 000 |41 ¥% TIRE 1 |AGS4.00-7 4PR
1-3 | 5304 2205 000 |F1—7" TUBE 1 [3.50/4.00-7
1-4 | A110 0108 016 | & JLF BOLT 4 [M8x16
1-5 [ H301 0108 001 [SFyk NUT 4 |Mm8
2 | 5314 2205 000 |44 ¥ AssyL TIRE 1 DIV =ILEA
2-1 | 5313 2202 000 |') kAssy RIM ASSY 1
2-2 | 5314 2204 000 |44 ¥ TIRE 1 |AGS4.00-7 4PR
2-3 | 5304 2205 000 |F1=7" TUBE 1 [3.50/4.00-7
2=4 | A110.0108 016 | L+ BOLT 4 |M8x16
2-5 | H301 0108 001 |S+vk NUT 4 |M8
3 | K712 0110 020 |F# Wb BOLT 8 |M10x20(7T) P=1.25
4 | 5310 1294 001 |%vvy7° CAP 2
CM2103 —18— 12/09/28




5314 230A =vlYr73I%7 REAR TIRE EQUIPMENT

R MeES BB & 4 Fh B = T W A 5 #% B &
NO. PART NO. PART NAME | Q'ty [DESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
1 | 5314 2301 000 |%34/¥ASSY R TIRE 1 [17x8.00 DIV =IEA
1-1 | 3407 6002 900 |44 ¥ TIRE 1 |17 x 8.00—8-4PR
1-2 | 3714 2204 000 |\ )L7° VALVE 1 |[TR413
1-3 | 5314 2303 000 |#4 I ASSY WHEEL ASSY| 1
1-6 | 5310 2302 000 |\ "vFY SEAL 1
1-7 | A110 0108 016 |# Ik BOLT 6 |M8X16
1-8 | H301 0108 001 |S+vk NUT 6 |M8
2 | 5314 2302 000 [44¥ASSY L TIRE 1 |17x8.00 oY= IEA
2-1.| 3407 6002 900 |41+ TIRE 1 |17 x 8.00—8-4PR
2-2 | 3714 2204 000 [n')L7° VALVE 1 [TR413
2-3 | 5314 2303 000 |k ASSY WHEEL ASSY| 1
2-6 | 5310 2302 000 [n'y%y SEAL 1
2-7 [ A110 0108 016 |# I+ BOLT 6 |M8X16
2-8 | H301 0108 001 [S+yk NUT 6 |M8
3 | K712 0112 025 [FiILb BOLT 8 [M12x25(8)
4 | 5310 1299 001 |¥+vy7° CAP 2
CM2103 —19— 09/07/08




5314 240A 01 FKFoularssuoayrizs (V1)
POWER LINE EQUIPMENT (PART—1)

Rl HRES BB R % E%| 2 <t B A 5 #% g =
NO. PART NO. PART NAME | Q'ty [DESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS

1 | 0852 1300 040 [vA')Lk V-BELT 1 [sB40

2 | 5310 2416 000 [7o307—A4 TENSION ARM 1

3 0742 0101 200 [EYvY RING 1 [12

4 | 03500151 632 |PW WASHER 1 [16x32x26

5 | 5310 4038 000 (7" y¥a BUSH 2

6 | 5305 2406 000 [Tvav7 ) PULLEY 1

7 | 0750 0560 034 [N FYUY BEARING 2 [6003DDU

8 | 0741 0003 500 |CYvy RING 1 [H35

9 | 0740 0001 700 [C!)v%" RING 1 |S17

10 | 0834 0035 070 |V=I¥vy7 SEAL CAP 1 |35x7

11 | 3513 3127 000 [27")v% SPRING 1

12 | 3606 2015 000 |\ )Lk BOLT 1

13 | F301 0108 000 [FFyhk NUT 2 |M8

17 | K710 0108 020 |Fi Lk BOLT 2 |M8x20(7T)

37 | 0350 0140 822 |PW WASHER 2 |8x22x16

55 | 5310 2417 000 |7'F4 vk BRACKET 1

CM2103 —20— 11/07/05



5314 240A 02

INVIER VS S8/ a

(V7 2)
POWER LINE EQUIPMENT (PART—2)

R HaRES EBER B FR @ & <t oW A5 ¥ ® &
NO. PART NO. PART NAME | Q'ty [DESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS

14 | 0350 0160 828 |PW WASHER 2 [8x28x30

15 | 5310 2402 000 |35°A" )Lk V-BELT 1 |SC-35 HP-X

16 | 5310 2403 000 |7°'L—F PLATE 2

17 | K710 0108 020 |Fik' )Lk BOLT 2 |M8x20(7T)

18 | 5310 2404 000 |Tv¥3v7—A TENSION ARM 1

19 | 0350 0162 244 |PW WASHER 2 |22x44%x32

20 | 5310 4303 000 |7'yYa BUSH 2

21 | 0350 0161 240 |PW WASHER 1 [12x40x3.2

22 | A303 0112 001 |Fvk NUT 1 |M12

23 | A360 0101 202|SW WASHER 1 [12(JI1S25)

24 | 5310 2405 000 [7°=1) PULLEY 1

25 | 0741 0005 200 |CYv4" RING 1 |H52

26 | 0750 0563 044 [N 7YYy BEARING 1 |6304DDU

27| 0740 0002 000 [CYv4" RING 1 [S20

28 | 0834 0055 080 |Y—)L %97 SEAL CAP 1 |55%8

29 | 3616 3027 000 [ % SPRING 1 N0.9240071 ~ 1)
29 | 5306 2415 000 |27°)v%’ SPRING 1 ~N0.9240070 1)
30 | 5306 2431 000 [71¥— WIRE 1 N0.9240071~ 1)
30 | 5310 2406 000 [71¥— WIRE 1 ~N0.9240070 1)
31 | 3205 2005 000 |27°)v) SPRING 1 [#38

32 /| 5310 2407 000 [Lin'— LEVER 1

33 | 0691 0012 251 |4')y7" GRIP 1 |p12BFKE

34 | 0742 0101 200 [EYLY RING 1 |12

35 | 5306 2421 000 |7—A ARM 1

36 | 0562 0108 022 [E574vE"Y PIN 2 |p8x22

37 | 0350 0140 822 [PW WASHER 2 |8x22x16

38 | 0523 0108 000 |AFy7°E™Y PIN SNAP 2 |MEU'S

1) NO.29 - NO.30 I, &v MHUZ THIEEMOBEEMERH Y 57,
CM2103

09/07/08




5314 240A 02 FKularssuiayrixzs (V)2)

POWER LINE EQUIPMENT (PART—2)

Ri| WRERES BB i & FR fEs| & < B R 5 % B &
NO. PART NO. PART NAME | Q'ty [DESCRIPTION| FROM ~ UP TO SERIAL NO. [ REMARKS
39 | 5310 2408 000 |7°5V% % PLUNGER 1
40 [ A301 0112 003 |+vb NUT 1 [M12(3%&)

52 | 6120 2909 000 |9vvav RUBBER 1
53 | K814 0108 050 |Fik Lk BOLT 1 [M8x50(8T)
54 | A301 0108 003 |+vb NUT 1 |M8
56 | 5310 2431 000 |{yal—4 INSULATOR 1
57 | 5310 2435 000 |25 =kF1—7 TUBE 1
58 | 5310 2437 000 | *4)L34 BAND 2
CM2103 —22— 09/07/08




5314

o1

240A 03

NUIERAAVE S8/ a

(v 3)

POWER LINE EQUIPMENT (PART—3)

45

VRS VEV]
R EamES EBER B FR BE%| 2 =r W A 5 % s &
NO. PART NO. PART NAME [ Q’ty [DESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
17 | K710 0108 020 |Fi'JLb BOLT 4 |M8 X 20(7T)
41 | 5314 2411 000 [¢7b SHAFT 1 NO.9240118~ ST
41 | 5310 2411 000 [¥%7h SHAFT 1 ~NO0.9240117
42 | 5314 2412 000 [A4)L METAL 1 NO.9240118~ SE1
42 | 5310 2412 000 [A4)L METAL 1 ~N0.9240117
43 | 0750 0560 044 [A'7Yuy BEARING 2 |6004DDU NO.9240118~ SE1
43 | 0750 0562 034 [A'7I)vYy BEARING 2 |6203DDU ~N0.9240117
44 | 0741 0004 200 [CYvs RING 2 |H42 NO.9240118~ SE1
44 | 0741 0004 000 |CYv5" RING 2 |H40 ~N0.9240117
45 | 5310 2421000 [Y%7+ SHAFT 2
46 | 5310 2422 000 |¥ 31k JOINT 2
47 | 5314 2423 000 |47k SHAFT 1 NO.9240118~ SE1
47 | 5310 2423 000 [¥%7F SHAFT 1 ~N0.9240117
48 | 7403 2604 000 [£"Y PIN 2 |¢6
49 | 0740 0002 500 [C)vy" RING 2 |S25
50 | 5314 2424 000 [>+7+ SHAFT 1 NO.9240118~ SE1
50 [5310 2424 000 [>+7k SHAFT 1 ~N0.9240117
51 | 5314 2425 000 [NCY'3{UM6 JOINT 2
51-1 | 5314 2425 200 |tyhE'Y PIN 4
51-2 | 5310 2426 300 |45 27)vY RING 4
59 | A650 0100 600 |7 Y—R=97")l NIPLLE GREASE| 2 |A-M6
60 | 5314 2428 000 [NCY'3{UM8 JOINT 2 NO.9240118~ JE1
60 | 5314 2425 000 [NCY'3{UM6 JOINT 2 ~N0.9240117
60-1 | 5314 2428 200 |tyrt'y PIN 4 | 7(E%AD) NO.9240118~ SE1
60-1 | 5314 2425 200 |tyhE"Y PIN 4 (965 ~NO0.9240117
60-2 | 5314 2428 300 |4 A7vY RING 4 N0.9240118~ SE1
60-2 | 5310 2426 300 |5 A7y RING 4 ~N0.9240117
1) NO.41,42,43,44,47,50,60 I%, & MAHUZ THIHERHO BHNEDH D £77,
CM2103 —23— 09/07/08




5315 250A #U»7FKysI%7 CUTTER DRIVE EQUIPMENT

—xoooa:m.h\lm@

ReE| #HaES BB i & FR B < B R 5 % & &
NO. PART NO. PART NAME | Q'ty |IDESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
1 5310 2701 000 |¥ ¥ik'v4R GEAR 1
1-01] 5310 2704 001 |7—A CASE 1
1-02 ] 5310 2705 000 [B/RifIL % - HOLDER 1
1-03 | K710 0108 025 [F#'JLk BOLT 8 |M8x25(7T)
1-04 | 5310 2706 000 [+7F SHAFT 1
1-05| 0750 0563 054 [A7Yvy BEARING 1 16305DDU
1-06 | 0741 0006 200 [CYU% RING 2 [H62
1-07 | 0840 1028 478 [# 4L —Ib SEAL OIL 1 |UE28x47 X8
1-08 | 5310 2707 000 [A'A" )L 416 GEAR 16 1
1-09 | 0740 0002 500 [CYY¥" RING 1 |S25
1-10 ] 53102708 000 [B/Rik)L % — HOLDER 1
1-11] 0750 0063 050 [~ 7YY BEARING 2 16305
1-12] 0840 1025 428 [#1ILY—IL SEAL OIL 1 |[UE25x42x8
1-13| 5310 2709 000 |[+7F SHAFT 1
1-14] 5310 2711 000 [A'A"JLE 420 GEAR 20 1
1-15] 0750 0062 040 [A'7Y)v4 BEARING 1 [6204
1-16 | 7953 1004 000 |A 1)L ¥vy7° CAP 1
1-17 | K712 0110 012 [F#' )Lk BOLT 2 |M10x12(#18)
1-18 | 0833 0001 000 [—IL)v % SEAL WASHER 2 |SW-10
1-19] 7306 1009 000 [7°5% PLUG 1
1-20| 0833 0001 200 [—=IL)v % SEAL WASHER 1 [SW-12
2 [ K710 0608 025 [Fi' Lk BOLT 10 |M8 X 25(7T)

CM2103 —24— 09/07/08



5315 250A AUV »7FyrI%7 CUTTER

N AR NS
—_

—_ oo -

DRIVE EQUIPMENT

Rti| #HRES EIEEEZE Ex| & <t W A 5 B "B &
NO. PART NO. PART NAME | Q'ty |IDESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
3 | 53152511 000 [¥ ¥H"vIRAASSY GEAR BOX ASSY 1 NO.9240071~
3 | 53102715000 |¥'¥ GEAR 1 ~N0.9240070
3-01 5315 2512 000 |7—A CASE 1 N0.9240071~
3-01 5310 2716 001 |- CASE 1 ~N0.9240070
3-02 | 5310 2721 000 |>%7b SHAFT 1
3-03] 5310 2711 000 [A’A" L% +20 GEAR 20 1
3-04 | 0750 0063 060 |A'7UY BEARING 2 16306
3-05 | 0741 0007 200 |CYvy RING 1 |H72
3-06 | 5310 2719 000 |A#4LY—)b SEAL 1
3-07 | 0740 0003 000 |CYy¥" RING 1 [s30
3-08 | 5310 2718 000 |>%7F SHAFT 1
3-09 | 5310 2723 000 [A'A' L% Y16 GEAR 16 1
3-10| 0750 0063 050 |A' 7YY’ BEARING 1 [6305
3-11| 0750 0062 040 |A' 7YYy BEARING 1 [6204
3-12 5310 2717 000 |B/Rik)L4"— HOLDER 1
3-13| 0840 1025 428 |#4 Y-l SEAL OIL 1 |UE25%42x 8
3-14| 0830 0500 750 |0Yv4" O RING 1 |S75 NO.9240071~
3-15| K710 0108 025 |Fif’ )Lk BOLT 4 [M8x25(7T)
3-16 | 0834 0090 080 |-l ¥+vy7’ SEAL CAP 1 |90x8
3-17] 5315 2515 000 [# 4L ¥+y7° CAP 1
3-18| K712 0110 012 |F&& Lk BOLT 2 [Miox12688)
3-19] 0833 0001 000 [¥—IL 7y + SEAL WASHER | 2 |sw-10
3-20] 7201 2159 000 | A4 LA LT = GAUGE 1 |OLG-30N N0.9240071~
4 |5310 2751 000 |7 PULLEY 1
5 | 0571 0007 032 |*— KEY 1 |7x32
CM2103 —25— 09/07/08




5315 250A AUV »7FyrI%7 CUTTER

—xoooa:m.h\lm@

DRIVE EQUIPMENT

Rl WHaRES EIREZE Es| & <t W A 5 B B =
NO. PART NO. PART NAME | Q'ty [DESCRIPTION| FROM ~ UP TO SERIAL NO. [ REMARKS
6 | K710 0610 025 [Fif' )Lk BOLT 1 |M10x 25(7T)
7 | 0350 0161 040 |PW WASHER 1 [10x40x3.2
8 |[5310 2755 000 |7°F4yb BRACKET 1
9 | 5310 2753 000 |47 PIPE 1
10 | 5310 2757 000 |7°'L—F PLATE 1
11 | 0350 0140 822 |PW WASHER 6 |8x22x16
12 | F301 0108 000 |FFvk NUT 2 [m8
13 | 5312 2761 000 |7°'AA° S 47+ PROPELLER SHAFT| 1
14 | 5312 2767 000 |[E'Y PIN 2
15 | 0350 0140 816 |PW WASHER 2 [8x16x16
16 | A650.0100 600 |¥")—A=97°L NIPLLE GREASE| 1 |A-M6
17 | 0520 0125016 |7tV PIN SPLIT 2 [25x16
CM2103 —26— 09/07/08




5314 300A ATTVVT

STEERING

CM2103

3
R MRES BB {E %4 il ~t i3 RS & =
#
i
NO. PART NO. PART NAME | Qty | DESCRIPTION | R/P |FrRom ~ up T0 SERIAL No.| REMARKS
1| 5310 3001 000 [+ ¥ yHRASSY GEARBOX ASSY | 1
2 | K815 0110 030|F# Lk BOLT 4 [M10x30 (#8) ~NO0.9240329
2 |K710 0110 030 |F# b+ BOLT 4 |M10x 30 D |NO.9240330~
3 | 5306 3033 000 |/UMIL HANDLE 1 ~NO0.9240272
3 | 5319 3021 000 |nvb L HANDLE 1 A [N0.9240273~
3-1 | 5306 3033 100 |AVR LyM PAD 1 ~NO0.9240272
3-1 | 5319 3021 100 |h—yn'yb PAD 1 D |NO.9240273~
4 0350 0151 226 |PW WASHER PLAIN 1 |12x26x23
5 |A313 0101 011|AATYrF9E NUT 1 |M10x1.25
6 | 05200125 0207ty PIN SPLIT 1 |25%20
7 |53103011 001 | '34VbA JOINT 1
8 |53103012 001 | '3{UbB JOINT 1
9 |[53103014.000|7—4 ARM 1
10 | 5310 3015 000 | bk BOLT 1
11 | A360 0101 402|SW WASHER 1 |14
12 | A300 0114 001 |Fyh NUT 1 |M14
13 | 5310 3016 000 |Yo ok = JOINT 2 |BL12D axY
14 53103071 000 Y9k =) JOINT 2 |BL12DL 12
15 | A303 0112 003|Fyh NUT 2 |M12x1.25 arY
16 | A303 2112 003|+vb NUT 2 [M12Lx1.25 ErY
17 | 53103017 000 |AykA BOLT 1
18 | 5310 3018 000 |Ay+'B ROD 1
19 /] 0350 0151 226 |PW WASHER 1 |12x26x23 % |~NO0.9240282
20 | A360 0101 202|SW WASHER 5 |12
21 |A303 0112 001 [Fvyb NUT 5 |M12
22 |5310 3019 0007 'y¥a BUSH 1
23 [ 5310 3025 000 [7—A ARM 1
24 5310 3026 000 |7—L4 ARM 1
25 | K710 0608 020 |F L+ BOLT 8 |M8x20(7T)
26 | K814 0108 050 |F"JLb BOLT 1 [M8x50(8T)
27 |[A341 0130 802{790%vk NUT 1 |mM8
28 |[F301 0110 000 [FFyk NUT 4 |M10 D |NO.9240330~
1ERD) NO.13,14,15,16 1%, MNAEFREIRE B2 DLGENH O £TOT, AR « X 2o L, ZHESTEVET,

2009/July




5310

T -
%%H
'Qééﬁ

4

1

305A A7T7V s /my R7I%7 STEERING ROD EQUIPMENT

Rl B&EES BB En B FR B & < W R 5 #% s &
NO. PART NO. PART NAME | Q'ty IDESCRIPTION| FROM ~ UP TO SERIAL NO.| REMARKS
1 | 5310 3051 000 |Ayk ROD 1
2 | 5310 3016 000 |Jv4k =)L JOINT 3 |BL12D i
3 | 5310 3071 000 [Yv4ik'=) JOINT 3 |BL12DL 4
4 | A303 0112 003]+vh NUT 3 [M12x1.25 i
5 | A303 2112 003 {Fvb NUT 3 [M12Lx1.25 x4
6 | A360 0101 202|SW WASHER 7 |12
7 | A303 0112 001 [FvFk NUT 7 [M12
8 |5310 3055 000 |[7—A ARM 1
9 |5310 3057 300 |7y % WASHER 4
10 | 5310 3054 000 |7+ WASHER 1
11 | 5310 3057 500 [7'y¥a BUSH 4
12 | 5310 3058 000 [Ayh ROD 1
13 | 5310 3059 000 |')v4 LINK 1
14 | 5310 3064 000 [7—A ARM 1
15 | 5310 3067 000 [AyF BOLT 1
16| 53103068 000 [Ay} ROD 1
17 | 5310 3072 000 Yoo =)l JOINT 1 |BL14D i
18 | 5310 3073 000 |Jo9k =)L JOINT 1 |BL14DL R
19 | A303 0114 003{Fvb NUT 1 |M14%x1.5 i
20 | A303 2114 003|+vk NUT 1 |M14Lx 15 x4
21 | A360 0101 402 |SW WASHER 3 |14
22 | A303 0114 001 |+vk NUT 3 |M14x15
23 | 0350 0161 430 |PW WASHER 1 [14x30x3.0
24 | A650 0100 6009 —A=y7 )k NIPLLE GREASE| 1 |A-M6
25 | A652 0100 600|5)—A=y7")k NIPLLE GREASE| 1 |C-M6

#id) NO.2,3,4,5 - NO.17,18,19,20 1%,

THSRNET
CM2103

FNAEFF TR E IR DG AN D ) £FOT, G - 724 ZHed o L,

16/11/04




5314 310A HST~%¥1WZ73I%5 HST PEDAL

EQUI PMENT

Ri| #HRES EIETEZE Ex%| & <t W A5 s &
NO. PART NO. PART NAME | Q'ty [DESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
1 [ 5314 3101 000 [~'4°)L PEDAL 1
2 | 5314 3105 000 [/VRYy7 Y—b NONSLIPSHEET| 1
3 | K700 0106 016 |F#& JLk BOLT 1 [M6x16(7T)
4 | 0350 0160 828 |PW WASHER 1 [8x28x3.0
5 | A110 0108 040 | )L+ BOLT 2 |M8x40
6 | A301 0108 003 [fub NUT 2 |M8
7 | 5314 3111 000 [A° 2 NF7 =1 ARM 1
8 |[53103111 000|734y BRACKET 1
9 | K710 0108 020 |Fk'JLk BOLT 3 |M8x20(7T)
10 | 0350 0140 818 [PW WASHER 1 [8x18%x16
11 ] 0562 0108 022 [E5747t"Y PIN 1 |[p8x22
12 | 0520 0125016 |7tV PIN SPLIT 1 [25x16
13 [ 5310 3131 000 |AyE ROD 1
14 | 0740 0001 700 [C)v %" RING 1 [s17
15 | 5310 316A 000 [HST=1—}7)LASSY [NEUTRAL ASSY [ 1 REFHH)
16 | 5310 3165 000 |7°'L—F PLATE 1
17 | A650 0100 600 [7")—2=y7"Il NIPLLE GREASE| 1 |A-M6
18 | 0350 0160 628 [PW WASHER 1 [6x28x30
CM2103 —29— 09/07/08




5310 316A HST==2—FJ7/VASSY HST NEUTRAL ASSY

Ru| MRES BB & FR fE%| # = S B &
NO. PART NO. PART NAME | Q'ty IDESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
1 [5310 316A 000 [HST=1—}7/VASSY |NEUTRAL ASSY| 1
1-1 | 5310 3107 000 [7°54yh BRACKET 1
1-2 [ 5310 3108 000 [h' GUIDE 2
1-3 | 5310 3109 000 | b BOLT 1
1-4 [ 5310 3109 500 |A7")U9 SPRING 1
1-5 | 3661 6043 000 [Ayb' IUF JOINT 1
1-6 | A300 0106 001 [Fvb NUT 2 [M6
1-7 | A300 0106 003 |k NUT 3 [M6
1-8 | F300 0106 000 [FF b NUT 1 [M6
1-9 | 0350 0140 618 |PW WASHER 2 [6x18x16
1-10 | 0520 0125 016 |7tV PIN SPLIT 1 |25%16
1-11] 0350 0160 828 [PW WASHER 1 |8%x28x%3.0
1-12] 0350 0141 022 [PW WASHER 1 [10x22%16
1-13.] 0520 0125 020 |7tV PIN SPLIT 1 2520
CM2103 —30— 09/07/08




5310 320A 77~V n—r73I47 SUB GEAR SHIFT EQUIPMENT

Ri| #HRES GIEEEZE Ex| & <t W A 5 " =
NO.| PART NO. PART NAME | Q'ty [DESCRIPTION| FRoM ~ UP T0 SERIAL NO. | REMARKS
2 | 0691 0010 250 [9)y7° GRIP 1 (@10
3 | 03500151 226 |PW WASHER 1 [12x26x23
4 | 0520 0132 025 |7)E"Y PIN SPLIT 1 [32x25
5 | 5310 3205 000 |Ayk ROD 1
6 | 5310 3208 000 |7—L ARM 1
7 | 0562 0108 022 |E574%E"Y PIN 1 |p8x22
8 | 0350 0140 818 [PW WASHER 1 [8x18%x16
9 | 05200125016 [7YE"Y PIN SPLIT 1 [25x16
10 | 3627 3318 100 |Yv ik = JOINT 1
11 | A301 0110 003 |Fh NUT 1 [m10
12 | F301 0110.000 [Ffyh NUT 1 [m10
13 | 0550 0006 025 [27)v4'E™Y PIN 1 [6x25
S01 | 5310 9917 000 |Lin—Fybk LEVER set 1
CM2103 —31— 09/07/08



5314 330A 7L—*%273I%7 BRAKE EQUIPMENT

//',

o -

/ 7
Ri| #HRES GIEEEZE Ex| & <t W A 5 " =
NO.| PART NO. PART NAME | Q'ty [DESCRIPTION| FRoM ~ UP T0 SERIAL NO. | REMARKS
2 [ 53103305 000 (A4 LN = COVER 1
3 [K710 0108 020 [F& Lk BOLT 2 |M8x20(7T)
4 | 5310 3315 000 [71¥— WIRE 1
5 | 03500140 818 |PW WASHER 1 |8x18%x1.6
6 | 05230108 000 [2Fy7°EY PIN SNAP 1 |FEUS
7 | 3405 3101 000|274 SPRING 1
8 | 5314 3321 000 [Lin= LEVER 1
9 |[5304 3315000 |Z7"Y)% SPRING 1
10 | 0350 0141 022 |PW WASHER 1 [10x22x16
11| 0520 0125 020 |7ty PIN SPLIT 1 [25x20
12 | 0350 0160 822 |PW WASHER 1 [8x22x30
13 | 0520 0125 016 |7tV PIN SPLIT 1 |25%16
14 | 3513 3131 000 |7 FAFYIN UN BAND 2 |2E
15 | 0050 2108 083 [95v7° CLAMP 1 |L80(DF)
S01 | 5314 9901 000 |A4 )L tyk PEDAL set 1
CM2103 —32— 09/07/08



5310 340A T7vuvy27273I%7 DIFFRENTIAL LOCK EQUIPMENT

RH| HBRES G TEEZE Es| =t oW A5 % s &
NO.| PART NO. PART NAME | Q'ty [DESCRIPTION| FRoM ~ UP TO SERIAL NO. | REMARKS
2 | 35331165 000 |4)y7° GRIP 1
3 | 3407 3304 000 |27°)v%° SPRING 1 |#59
4 | 05200132 0257ty PIN SPLIT 1 [32x25
5 | 0350 0151 226 |PW WASHER 1 [H2x26x23
6 | 5310 3402 000 |74%— WIRE 1
7 | 0350 0140 818 |PW WASHER 1 [8x18x16
8 |0523 0108 000[2Fy7°ty PIN SNAP 118
9 | 7201 3304 000|275 SPRING 1 |#110
10 | 3513 3131 000 |7'FAFYIN UF BAND 1
11 | 3611 1807 000 |£a3'3" A RUBBER 1
12 | 7207 2331.000 |7°L—F PLATE 1
13 | 0350 0140 822 [PW WASHER 1 [8x22x16
14 | F301 0108 000 |F}yk NUT 1 |mM8
S01 | 5310 9919 000 |7’ L—Ftyk PLATE set 1
CM2103 —33— 09/07/08




5310 350A ¥—hk SEAT

Ri| #M&EES B &% iU = #OAS % ik &
#
4

NO. | PART NO. PART NAME | Qty | DESCRIPTION | R/P|From ~ uP TO SERIAL NO.| REMARKS
1 | 5310 3501 001 [Y—k7"35 vk SEATBRACKET 1
2 | K700 0106 016 |F# L+ BOLT 4 |M6x16(7T)
3 | 03500140 818 [PW WASHER 4 [8x18x16
4 105230108 000 (2 197ty PIN SNAP 1 |[FEU8
5 |5310 3512 000|7° 54k BRACKET 1 ~N0.9240319
5 |5310 3512 001|7°54 vk BRACKET 1 D [N0.9240320~
6 |F301 0108 000|FFyhk NUT 12 |m8
7 | 53103516 000|777k BRACKET 1
8 |3667 3501 000|¥-F SEAT 1 ~N0.9240319
8 |5310 3551000 |Y-F SEAT 1 D [N0.9240320~
9 |5229 3083 000ty PIN 1 ~N0.9240319
9 [5310.3553 000|t"Y PIN 1 D |NO.9240320~
10 | 5310 3522000 |4yvava'A RUBBER 2 ~N0.9240319
10 | 6120 2909 000 |4yvavT' A RUBBER 2 D |N0.9240320~
11 | 5310 3524 000 [¥—+7 %A% SEAT ADJUSTER| 1
12 | 5310 3526 000 [Y—F7V ¥ A% SEAT ADJUSTER| 1
13 | 53063531 000 [ty PIN 1
14 | 3611 1807 000|374 GROMMET 1 |c-6
15 | 3407 3304 000 |2 7")v%" SPRING 1 [#59
16 | 0742 0100 800 [EY)v%" RING 1 |8
17 [ 5310 3531 000 |Y—Nik'yHR TOOLBOX 1
18 | K710 0108 020 [Fik" Lk BOLT 4 M8 x20(7T)
19 | 0350 0151 026 [PW WASHER 2 |10x26x%x23 D [N0.9240320~
20 | 3672 1244 000 |0+ ROD 1
21 10520 0125 016 |7tV PIN SPLIT 1 |25%x16
22 | 3535 4059 000 |Oyk'ikLa'— HOLDER 1
24 | 0350 0140 822 |PW WASHER 2 |8x22x16
25 | 5310 3545 000tV PIN 1

#1) NO.5,89,10,19 1%, &> NHUZ THIHERL DO HHNEN BV F7,
CM2103 —34— 2009/July



5314 400A 01 AUV T

(/1)

CUTTER LINK (PART—1)

Ri| HRBES ETEE ] E#%| & < W A 5 B ® &
NO. PART NO. PART NAME | Q'ty [DESCRIPTION| FROM ~ UP TO SERIAL NO. [REMARKS
1 | 5310 4001 000 |7°L—F PLATE 1
2 | 5310 4003 001 [)v% LINK 1
3 [K710 0108 020 [F& Lk BOLT 7 |M8x20(7T)
4 | 5314 4015 000 [N'T7—2u8 CYLINDER 1
5 | 0562 0112 050 |E574vE™Y PIN 1 |p12x50
6 | 05230112000 (2Fy7°tY PIN SNAP 1
7 | 5310 4017 000 [>%7F SHAFT 1
8 | 0350 0161 240 [PW WASHER 2 [12x40x3.2
9 | 03500151 226 |PW WASHER 2 [12x26x23
10 | 0742 0101 000 |EY)vY" RING 2 |10
11 | 5310 4021 000 |# ART7Y Y ABSORBER 1
12 | 0562 0108 022 |E5T743EY PIN 1 |p8x22
13 | 0523 0108 000 |A$y 7Y PIN SNAP 2 [FEUS
14 | 0562 0108 035 |E574vE™Y PIN 1 |p8x35
15 | 5310 4023 000 |7°5% bk BRACKET 1
16 | 5310 4035 000 |RbynT7—L ARM 1
17 | 5310 4038 000 |7"y¥1 BUSH 1
18 | 0350 0151 632 |PW WASHER 2 [16x32x26
19 | 0740 0001 500 |[C!)v% RING 2 [s15
42 |.5310 4081 000 |7°L—F PLATE 1
43 | 5310 4082 000 |7°L—} PLATE 2
44 | K700 0106 012 |Fi'Jub BOLT 4 [M6x12(7T)
45 | 5310 4085 000 |74 ¥— WIRE 1
46 | 0523 0106 000 |A+97°E"Y PIN SNAP 1 |FEUe
47 | 5310 4086 000 |£=4—ASSY MONITOR ASSY| 1 ERA
47 | 5310 4089 000 |£=4—ASSY MONITOR ASSY| 1 6 HH
48 | 0432 2105 010 [4yt"v#y” SCREW 2 |M5 x 10(2F&)
49 | 5310 4092 000 |7°L—F PLATE 1
50 | 0520 0120 012 |7)E"Y PIN SPLIT 1 |20x12
CM2103 —35— 2009/July




5314 400A 02 HIUNVIIIZT
CUTTER LINK EQUIPMENT (PART—2) (DOMESTIC

(V7 2) (EPNAER

specs)

Rl HRE\ES EB SR TR Ex%| & =t W A5 % " =
NO. PART NO. PART NAME | Q'ty IDESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
9 | 03500151 226 |PW WASHER 11 [12x26%23
12 | 0562 0108 022 |E574vE™Y PIN 2 |p8x22
13 | 0523 0108 000 |2 197’y PIN SNAP 2 [FEU8
20 | 5314 4041 000 [7'L—F PLATE 1
21 | 5314 4043 000 |7°L—F PLATE 1
22 | 5314 4045 000 |7—AFR ARM 1
23 | 5314 4051 000 |7—AFL ARM 1
24 | 0560 0112 075 |F4{NF1-7' Y PIN 5 [@12x75
25 | 5314 4055 000 |[7—ARR ARM 1
26 | 5314 4061 000 |7—ARL ARM 1
27 | 5314 4066 000 [t PIN 1
28 | 5314 4068 000 |7L—L FRAME 1
29 | 5314 4075 000 |7'y>a BUSH 24
30 | 5310 4076 000 |7—A ARM 4
31 | 5310 4077 000 |7'y¥a BUSH 4
32 | 5310 4078 000 |79+ WASHER 8
33 | 0350 0161 030 |PW WASHER 8 [10x30x3.2
34 | K710 0110 020 [F#&'JLb BOLT 8 |M10x20(7T)
35 | 5310 4079 000 |Ayk ROD 2
36 | 3627 3318 100 |Jv4i =)L JOINT 2 [BL10BD
37 | 3664 3076 000 |'Jvyh -l JOINT 2 [BL10BDL
38 | A301 0110 003 |Fvk NUT 2 [M10
39 | A301 2110 003 |Fvk NUT 2 [m1oL
40 | A301 0110 001 |+yk NUT 4 |M10
41 | A360 0101 002 |SW WASHER 4 |10
CM2103 —36— 2009/July



5314 400A 02 HIUNVIIIZT
CUTTER LINK EQUIPMENT (PART—2) (DOMESTIC

(V7 2) (EPNAER

specs)

Rl WRES ELCE=E B & = B R 5 % B &=
NO. PART NO. PART NAME | Q'ty IDESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
51 | 5310 4099 000 [¥+y7° CAP 4
52 | 5314 4076 000 |7'37yk BRACKET 1
53 | 5310 4094 000 |3 114 RUBBER 1
54 | 5310 4094 100 |7°L—h PLATE 1
56 | F301 0108 000 |FFyk NUT 3 |M8
57 | 0520 0132 025 |7ty PIN 13 13.2%x 25

CM2103 —37— 2009/July



5314 400B 02 HUNVIIIZT
CUTTER LINK EQUIPMENT (PART—2) (CE

(¥ 2) (CEM£R)

specs)

RH| #HMRES AT Bz = <t W A5 " =
NO. PART NO. PART NAME [ Q'ty IDESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
9 03500151 226 [PW WASHER 11 |12X26x2.3
12 | 0562 0108 022 |EF74YEY PIN 2 |p8x22
13 | 0523 0108 000 |AFv7EY PIN SNAP 2 |FEU8
20 | 5314 4041 000 |7°L—F PLATE 1
21 | 5314 4043 000 [7'L—F PLATE 1
22 | 5314 4045 000 |7—ALFR ARM 1
23 [ 5314 4051 000 |7—ALFL ARM 1
24 | 0560 0112 075 |K4IFa—7 Y PIN 5 |¢p12x75
25 | 5314 4055 000 |[7—ALRR ARM 1
26 | 5314 4061 000 |7—ARL ARM 1
27 | 5314 4066 000 |E°Y PIN 1
28 | 5314 4068 000 |7L—A FRAME 1
29 [ 5314 4075000 |72 BUSH 24
30 | 5310 4076 000 |7—L ARM 4
31 | 5310 4077 000 |7'y¥a BUSH 4
32 | 5310 4078 000 |7y v WASHER 8
33 [ 03500161 030 |PW WASHER 8 |10x30x3.2
34 | K710 0110 020 [F#'ILb BOLT 8 |M10x 20(7T)
35 | 5310 4079 000 |Oyk ROD 2
36 | 3627 3318 100 |9k =)l JOINT 2 |BL10BD
37 | 3664 3076 000 |)uyiE'-I JOINT 2 |BL10BDL
38 | A301 0110 003 [+vk NUT 2 |M10
39 [ A301 2110 003 |+vb NUT 2 |M10L
40 | A301 0110 001 [+ NUT 4 |M10
41 | A360 0101 002 [SW WASHER 4 (10
CM2103 —38— 2009/July




5314 400B 02 HUNVIIIZT
CUTTER LINK EQUIPMENT (PART—2) (CE

(¥ 2) (CEM£R)

specs)

R HaBES G EEZE fEx| # = B A5 % B =
NO. PART NO. PART NAME [ Q'ty IDESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
51 | 5310 4099 000 [¥+vy7’ CAP 4
52 | 5314 4076 000 |7'37yh BRACKET 1
53 | 5310 4094 000 |3°L1% RUBBER 1
54 | 5310 4094 100 |7°L—F PLATE 1
56 | F301 0108 000 |F¥yk NUT 3 [M8
57 | 0520 0132 025 |7YEY. PIN 13 [3.2x25

CM2103 —39— 2009/July



5314 410A AU »In—273I%7 COVER EQUIPMENT

Ri| HRBES EIETEEE Ex| & <t W A 5 B B &
NO. PART NO. PART NAME | Q'ty [DESCRIPTION| FROM ~ UP TO SERIAL NO. [REMARKS
1 | 5314 4101 000 |HYnvan'= COVER 1
2 [5314 4115 000 [Hn'— COVER 1
3 | 3407 3211 000|274 SPRING 1 |#6
4 | 0562 0110 023 [E574%EY PIN 2 [p10x23
5 | 0350 0141 022 |PW WASHER 3 [10x22x16
6 | 0520 0125 020 |7YEY PIN SPLIT 2 25x20
7 | 5313 4121 000 [hn'—= COVER 1
8 |[5313 4125000 |ty PIN 1
9 [05200132 025 [7YE"Y PIN SPLIT 2 [3.2x25
10 | 0731 0101 216 |34F LINER 2
11 | 5310 4131 000 [£"Y PIN 1
12 | 5310 4132 000|274 SPRING 1
13 | 0742 0100 800 |E')v%4" RING 118
14 | 5314 4131 000 |Hn'— COVER 1
15 [ K110 0108 016 |Fik' )L+ BOLT 5 [M8x16(4T)
16 | 5314 4134 000 |7°L14% RUBBER 1
17 | 5314 4135 000 |7°'L—F PLATE 1
18 [ K710 0108 020 [F )Lk BOLT 7 |M8x20(7T)
19 | F301 0108 000 |FFyk NUT 5 [Mm8
20 | 5314 4136 000 [1°A1% RUBBER 1
21 | 5314 4137 000 |7°L—F PLATE 1
23 | A252 0180 020 |F5R3%Y SCREW 4 [M8x20
24 | 5314 4141 000 [7'54 vk BRACKET 1
25 | 5310 4151 000 |Liv'— LEVER 1
CM2103 —40— 09/07/08




5314 410A AU »In—273I%7 COVER EQUIPMENT

7
Ri| HRBES EIETEEE Ex| & <t W A 5 B B &
NO. PART NO. PART NAME | Q'ty [DESCRIPTION| FROM ~ UP TO SERIAL NO. [REMARKS
26 | 5310 4155 000 |4")y7" GRIP 1
27 | 5304 3315 000 [R7°)v4" SPRING 1
28 | 0560 0110 050 [K4NF1=TE Y PIN 1 |p10x50
29 | 0520 0132 020 |7)E"Y PIN SPLIT 1 13.2x20
30 | K710 0610 025 [F#&'JLb BOLT 6 [M10x25(7T)
31 | 5314 4145 000 [3°h14 RUBBER 1 NO.9240013~
31 | 5314 4136 000 [1°L14 RUBBER 1 ~N0.9240012
32 | 5314 4146 000 |7°L—F PLATE 1 NO.9240013~
32 | 5314 4138 000 [7'L—F PLATE 1 ~NO0.9240012
33 | 5314 4147 000 |3°h4% RUBBER 1
34 | 5314 4148 000 |7°L—+ PLATE 1
37 | A360 0100 802 |SW WASHER 4 |8
38 | A341 0130 802 |7/A%yb NUT 4 |M8
CM2103 —41— 09/07/08




5310 420A #»VU»/I%7 CUTTER EQUIPMENT

G% 1
| AT
=
%J 3
& ST
F by 1y M A E5)

NINKBRTE
(BLADE EXCHANGE TOOL)

KABR—LAR—=TTC, BNV —ZXORET 2B LT £,

RH| HRES EITEEZE @l < W A5 #% " &
NO.| PART NO. PART NAME | Q'ty [DESCRIPTION| FROM ~ UP TO SERIAL NO.| REMARKS

1 [ 2309 6201 010 [hY)ntyh CUTTER 1

1ESDHRETT,)

3 | 5310 9906 000 [# L rEyb BOLT SET 2

5 | 0350 0161 630 [PW WASHER 1 |16x30x3.0

6 | A304 0116 003 |+yb NUT 2 |M16 P=15

7 5304 4201 000 |R7— STAY 1

8 | A545 0612 030|%vy7° A%Ya— BOLT 2 [M12x30P=1.25

9 | 5304 4205 000 [ 2 BOSS 1

10 | 5304 4206 000 |Hi'— COVER 1

11 | 5304 4221 000 [#"—F GUARD 1

30 | 5313 9004 000 |34 TOOL 1 Toshiharu 17y

HERD) AU By FOF v b HIENW MI12=44~54N-m
CM2103 —42— 13/03/25



5310 430A AUNTL—F7

%7 CUTTER BRAKE EQUIPMENT

Ri| HBRES EILTEE Ex%| & <t W A 5 s =
NO. PART NO. PART NAME | Q'ty [DESCRIPTION| FROM ~ UP TO SERIAL NO. [REMARKS
1 | 5310 4301 000 |h')n7' L—=% BRAKE 1
2 |[5310 4303 000 |7'yva BUSH 2
3 | 5310 4306 000 [7{¥— WIRE 1
4 | 0562 0108 022 |E5743EY PIN 2 |p8x22
5 | 0350 0140 818 [PW WASHER 2 [8x18x16
6 |0523 0108 000 [AFy7°EY PIN SNAP 2 [
7 | 5310 4308 000 (27" SPRING 1
8 | 3606 2015 000 [/ )L b BOLT 1
9 |[F301 0108 000 |FFyh NUT 4 |M8
10 | 5310 4311 000 [7°54vk BRACKET 1
11 | 0350 0140 822 [PW WASHER 2 [8x22x16
CM2103 —43— 09/07/08




5314 500A ~—2773347 (HNfE) MARK EQUIPMENT (DOMESTIC specs)
SO01+

Rei| ®aES B an & FR B R 5 & &
NO. PART NO. PART NAME | Q'ty |DESCRIPTION]| From ~ UP To SERIAL NO. REMARKS
S01 [ 5314 500A 000 |v=9tyt MARK set 1

3 |5305 5321 000|v—% MARK 1

4 | 5314 5004 000 |v—% MARK 1

5 | 5314 5005 000 |¥—% MARK 1

6 | 5314 5006 000 |v—% MARK 1

7 [5312 5006 001 |v=% MARK 1

8 |5312 5005 000 |¥—% MARK 1

9 | 5306 5009 100 |v—% MARK 2

10 | 5306 5008 000 |v—% MARK 2

11 | 5310 5037 000 |v—7% MARK 1

12 | 5310 5038 001 |v—% MARK 1

13 |.3655 6015 000 |7434 MARK 1

14 | 3714 6027 000 [Tv7°L A MARK 1

15| 5310 5038 500 |¥-% MARK 1

16 | 3655 6031 000 |7434 MARK 1

1715312 5011 000 |v—% MARK 1

18 | 5313 5022 000 |v—% MARK 1

19 | 3709 6015 000 |¥171v-% MARK 1

20 | 5314 5011 000 |[¥—7 MARK 1

21 | 5306 5015 000 |v—% MARK 1

22 | 5312 5013 000 |¥—7 MARK 1

23 | 5314 5012 000 |v—7 MARK 2

24 | 5312 5007 000 |[¥—7 MARK 2

CM2103 —44— 09/07/08



5314 500A ~—2r73%7 (EANHE) MARK EQUIPMENT (DOMESTIC specs)
S0t T
28 9
Rei| ®aES B R 5 & &
NO. PART NO. PART NAME | Q'ty |DESCRIPTION]| From ~ UP To SERIAL NO. REMARKS
25 | 5310 5058 000 |v—% MARK 1
26 | 5229 5026 000 |v—7 MARK 2
27 | 5310 5065 000 |v—7% MARK 1
28 | 5310 5066 000 |v—% MARK 1
29 | 5310 5067 000 |v—% MARK 1
30 | 3421 6036 000 |7439 MARK 1
31 | 5313 5025 000 |v—7 MARK 1
33 | 3729 6028 000 |v—% MARK 1
CM2103 —45— 09/07/08



5314 500B ~—2773#%7 (CEff#f MARK EQUIPMENT (CE

S01+

specs)

R MRES BB i & FR | < B R 5 #% w &
NO. PART NO. PART NAME | Q'ty |DESCRIPTION| From ~ UP T0 SERIAL No. REMARKS
S01 | 5314 500B 000 |[v-)tyb EQUIPMENT 1

3 | 3526 5534 000 |v—% MARK 1

4 ] 3654 6023 000 |CEY—% MARK 1

5 | 3654 6025 000 [ 173 MARK 1

6 | 3654 6028 000 |1¥—%7 MARK 1

7 | 3714 6027 000 |17 LA MARK 1

8 | 53105038 001 |¥—% MARK 1

9 | 5310 5038 500 |v=% MARK 1

10 | 5305 5316 000 |v—7% MARK 2

11 | 3550 6521 000 |v—7% MARK 1

12 | 5305 5321 000 |¥—% MARK 1

13 | 5305 5324 000 |¥—7 MARK 1

14 | 5305 5325 000 |v—7 MARK 1

15| 5305 5326 000 |v—% MARK 1

16 | 5305 5327 000 |¥—% MARK 1

171 3661 5131 000 |¥—7% MARK 1

18 | 5310 5071 000 |¥—7% MARK 1

19 | 5314 5021 000 |¥—7% MARK 1

20 | 5314 5073 000 [v—% MARK 1

21 | 5310 5074 001 [v—% MARK 1

22 | 5312 5007 000 [v—% MARK 2

23 | 5310 5076 001 [v—% MARK 1

24 | 5310 5077 000 [v—% MARK 1

CM2103 —46— 2009/July




5314 500B

~—2773I%7 (CEHE) MARK EQUIPMENT (CE

specs)

7
/
M
LB
S01+
R MRES B a4 FR E%%| # =t B R 5 B &
NO. PART NO. PART NAME | Q'ty |DESCRIPTION| From ~ UP To SERIAL NO. REMARKS
25 | 3709 6015 000 [¥171v=% MARK 1
26 | 5310 5078 000 [v—% MARK 1
27 | 5310 5079 000 [v—% MARK 1
28 | 5229 5026 000 [v—% MARK 2
29 | 5310 5092 000 [v—% MARK 1
30 | 3531 5017 000 |nUyx¥ay MARK 2
CM2103 —47— 09/07/08




5314 520A Z7JIv U737

(EPHAR)

ACCESSORIS EQUIPMENT (DOMESTIC specs)
%
G;:fﬂé;tﬂﬁg
1\\\\\
5\ Irjgucﬂ HsT oI 6
3— |

R BRES A B & < W A 5 & &=
NO. PART NO. PART NAME | Q'ty [DESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS

1 | 5314 5201 001 [MJ7Yh4EY A7 MANUAL 1

2 | 53105252 000 |IVY Ub)EY MANUAL 1

3 | 3656 6502 000 |n'yy BAG 1

4 | 5310 6001 000 |LU¥ WRENCH 1

5 | 79999 6016 000 |27 L— SPRAY 1 |FAGALyK LOVEY

5 | 79999 6017 000|A7'L— SPRAY 1 179999 b—= LVEY]

6 | 53109911 000 |A{I(HST)1L HST OIL 1L 3 A7y

CM2103 —48— 09/07/08




5314 520B 7VJvr 7347
ACCESSORIS EQUIPMENT (CE

(CEH#R)

O

specs)

4\
I

R HBeES G TEE E#| & <t W A 5 g =
NO. PART NO. PART NAME | Q'ty [DESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS

1 | 5314 5205 000 [F)7Yh4EY Y3 MANUAL 1

2 | 3656 6502 000 |n'y5 BAG 1

3 | 5310 6001 000 |LUF WRENGCH 1

4 | 79999 6016 000 [27°L— SPRAY 1 |FAGALYF LPNEY,

4 | 79999 6017 000 |27'L— SPRAY 1 179999 1— LWNEY

5 | 5310 9911 000 |A{I(HST)1L HST OIL 1L 3 1753y

CM2103 —49— 09/07/08




	A01
	E01
	P01
	P02
	P03
	P04
	P05
	P06
	P07
	P08
	P09
	P10
	P11
	P12
	P13
	P14
	P15
	P16
	P17
	P18
	P19
	P20
	P21
	P22
	P23
	P24
	P25
	P26
	P27
	P28
	P29
	P30
	P31
	P32
	P33
	P34
	P35
	P36
	P37
	P38
	P39
	P40
	P41
	P42
	P43
	P44
	P45
	P46
	P47
	P48
	P49



